


MH-V25108 Parts List, 2013 Series

Note 1: New hoist has cables, sheaves, and column L and T clamps that are preassembled.

Note 2: When ordering replacement parts a serial number will be required to ensure receipt of correct items

Item	Quantity	Description	Part Number
1	2	4" 4 3/8" TWIN BEAM X 113 1/4" LONG	MH-V25-TB10
2	1	1 3/4" X 4" NON WINCH SIDE CRADLE TUBE X 100" LONG	MH-V25-CTR-10
2A	1	1 3/4" X 4" WINCH CRADLE TUBE X 100" LONG	MH-V25-CTL-10
3	2	3" X 2" LOWER SIDE PANEL TUBE X 100" LONG	MH-V25-12LSP
4	2	3" X 2" LOWER SPREADER TUBE X 107" LONG	MH-V25LS
5	1	3" X 2" UPPER CABLE TUBE X 102" LONG	MH-V25UCSP-10
6	2	3" X 3" X 1/8" NON WINCH COLUMN X 78" LONG	MH-V25NWC-12
7	1	3" X 3" X 1/8" WINCH COLUMN X 96" LONG	MH-V35WC-12
8	1	3" X 3" X 1/8" WINCH COLUMN OPPOSITE X 78" LONG	MH-V35WCO-12
9	4	3/8" BLACK POLYPRO GUIDE PLATES	MH-VGP
10	2	3" X 3" COLUMN CLAMP	MH-V25CC
11	2	2" x 2" x 1/8" TUBE DIAGONAL SUPPORT X 85.125" LONG	MH-VDS25-12
12	4	T-CLAMP (PRE-ASSEMBLED)	MH-V25TC
13	4	L-CLAMP (PRE-ASSEMBLED)	MH-V25LC
14	4	1/4" STEEL CORNER PLATES	MH-VCP-10
15	4	2 1/2" SQUARE LEG TUBE X 30" LONG	MH-VLT30
16	4	LEG BRACKETS 3/16" PLATE X 9" LONG	MH-VLB
17	4	1/8" PLATE FOOT PAD	MH-VFP
18	16	3/8" X 1 1/4" BOLT	H-B37125
19	78	3/8" WHIZ NUT (SOME ARE PRE-ASSEMBLED)	H-NS37
20	16	3/8" X 4 1/2" BOLT (PRE-ASSEMBLED)	H-B37450
21	16	3/8" X 4" FLANGED BOLT	H-BF37400
22	8	3/8" X 3/4" CARRIAGE BOLT	H-BC37075
23		NOT USED	
24	8	NYLON WASHER 1" ID X 1 7/8" OD (PRE-ASSEMBLED)	H-SPACERNYLON1 7/8"
25	9	5/8" NYLON LOCK NUT	H-NL62
26	5	5/8" WASHER (HARDENED)	H-W62
27	20	3/8" X 1 1/2" BOLT	H-B37150
28		NOT USED	
29	4	3/8" X 3" BOLT	H-B37300
30		NOT USED	
31	2	1/2" X 3" BOLT	H-B50300
32	22	3/8" WASHER	H-W37
33	1	3/8" HEAVY FENDER WASHER (PRE-ASSEMBLED ON WINCH	H-FW37
34	2	1/2" LOCK NUT WITH NYLON INSERT	H-NL50
35	7	3/8" X 2 3/4" BOLT	H-B37275
36	1	1/4" X 25' LIFT CABLE STAINLESS (RED-BLUE)	H-CABLE25V-LIFT-10
37	2	1/4" X 14' 2 1/2" FRONT TO BACK CABLE, FITTINGS BOTH ENDS, STAINLESS (RED-GRE	H-CABLE25V-FB-10
38	2	1/4" X 15' 10" SIDE TO SIDE CABLE, FITTINGS BOTH ENDS, STAINLESS (RED-BLACK	H-CABLE25V-SS-10
39	2	3" X 3" PLASTIC CAP FOR NON WINCH COLUMNS (THIN)	H-PCS301014
40	1	WINCH CHAIN DRIVE 11:1 GEAR RATIC	MH-WH 11:1
41	1	48" ALUMINUM WHEEL WITH 1" THREADED HUB	MH-WHEEL48NC
42	1	WHEEL KNOB	H-KNOB
43	8	3/4" NYLON LOCK NUT (PRE-ASSEMBLED)	H-NL75
44	8	3/4" X 2 3/4" BOLT (PRE-ASSEMBLED)	H-B75275
45	6	3 1/2" OD X 3/4" ID WIDE GLASS NYLON SHEAVE WITH BUSHING (PRE-ASSEMBLED	H-SHEAVEGN3510B
46	4	3 1/2" OD X 3/4" ID THIN GLASS NYLON SHEAVE WITH BUSHING (PRE-ASSEMBLED)	H-SHEAVEGN3568B
47	4	3/4" ID x 1 3/4" LONG x 1" OD STAINLESS BUSHING (PRE-ASSEMBLED)	H-SB75X1.75
48	4	3/4" ID x 1 1/2" LONG x 1" OD STAINLESS BUSHING (PRE-ASSEMBLED)	H-SB75X1.50
49	2	3" X 3" PLASTIC CAP FOR WINCH COLUMNS (THIN)	H-PCS301014
50		NOT USED	
51	1	3/8" X 3/4" BOLT (PRE-ASSEMBLED ON WINCH)	H-B37075
52	1	2" X 4" PLASTIC CAP	H-PCREC24
53	4	3/16" X 2" FLAT BAR X 6" LONG	MH-VBFB
54	2	2" X 2" PLASTIC CAP	H-PCS2
55		NOT USED	
56	4	1/8" HITCH PIN	H-HP
57	4	7/16" LEG PIN	MH-LEGPIN
58	2	BOAT KEEL PROTECTOR-BLACK POLYPRC	MH-BKP
59	2	3/8" X 4" FLANGED BOLT	H-BF37400
60	4	3/8" X 3 1/2" BOLT	H-B37350

	<p>This drawing is the property of NuCraft Metal Products. No Part of this drawing may be reproduced without proper authorization from NuCraft Metal products.</p>	
<p>NuCraft Metal Products Roscommon, MI 48653 Date: 8/1/06</p>	<p>Title: 2500 LB CAPACITY VERTICAL HOIST 108" WIDE Rev 2/25/13</p>	<p>Drawing Number: A-MH-V25R12PARTSLIST</p>